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Anmerkungen
Remarks

1 |Alle eingesetzten Prifmittel waren zum angegebenen Priifzeitraum gemaf eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Prifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Prifmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen bezuglich Prifkonditionen, Prifequipment und Messunsicherheiten sind im Priiflabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 | Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberprift, welche rechtlichen oder sonstigen diesbezlglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
kann der TUV Rheinland die Guiltigkeit der digitalen Signatur durch ein gesondertes Dokument bestatigen.
Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fir einen solchen zusatzlichen Service
wird erhoben. Informationen zur Verifizierung der Authentizitdt unserer Dokumente erhalten Sie auf folgender
Webseite: go.tuv.com/digital-signature

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged. For information on verifying the
authenticity of our documents, please visit the following website: go.tuv.com/digital-signature

3 | Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der jeweiligen
Priifklausel des Berichts beschrieben.

Abweichungen von Priifspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Priifklausel im
Bericht aufgefuhrt.

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.

4 |Die Entscheidungsregel fiir Konformitatserklarungen basierend auf numerischen Messergebnisen in diesem
Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemaf ILAC G8:2019 und
IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten angewandten Norm ist etwas
anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die Messunsicherheit nicht berlcksichtigt
wird und daher auch nicht im Prifbericht angegeben wird. Zu weiteren Informationen bezueglich des Risikos
durch diese Entscheidungsregel siehe ILAC G8:2019.

The decision rule for statements of conformity, based on numerical measurement results, in this test report is
based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and IEC
Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this report or
requested by the customer. This means that measurement uncertainty is not taken in account and hence also
not declared in the test report. For additional information to the resulting risk based of this decision rule please
refer to ILAC G8:2019.
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 Maximum CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 CoONDUCTED POWER SPECTRAL DENSITY
RESULT: Pass

5.1.4 FREQUENCY STABILITY
RESULT: Pass

5.1.5 26DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.6 6DB BANDWIDTH
RESULT: Pass

5.1.7 RADIATED SPURIOUS EMISSION
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Test Results of 5GHz Wi-Fi
Appendix B: Photographs of the Test Set-up
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2 Test Sites

2.1 Test Facilities

Shenzhen UnionTrust Quality and Technology Co., Ltd.

Unit D/E of 9/F and 16/F, Block A, Building 6, Baoneng science and technology park, Longhua district,
Shenzhen, China

FCC Accreditation Designation No.: CN1194
ISED CAB identifier: CN0032

The tests at the test sites have been conducted under the supervision of a TUV engineer.

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radiated Emission Test Equipment List

Used Equipment Manufacturer Model No. Serial Number Cal. date Cal. Due date
ETS- Euroshiedpn-
3m SAC LINDGREN 3m CT001270-1317 11-Nov-2023 10-Nov-2026
Receiver R&S ESIB26 100114 27-Oct-2023 26-Oct-2024
EXA Spectrum KEYSIGHT N9010A MY51440197 | 29-Mar-2024 | 28-Mar-2025
Analyzer
ETS-
Loop Antenna LINDGREN 6502 00202525 30-Oct-2023 29-Oct-2024
ETS-
Broadband Antenna LINDGREN 3142E 00201566 30-Oct-2023 29-Oct-2024
6dB Attenuator Talent RAB6A5-N-18 18103001 30-Oct-2023 29-Oct-2024
Preamplifier HP 8447F 2805A02960 31-Oct-2023 30-Oct-2024
Double-Ridged
Waveguide ETS-
Horn Antenna LINDGREN 3117-PA 00201541 1-Apr-2024 31-Mar-2025
(Pre-amplifier)
Pre-amplifier ETS-Lindgren 00118385 00201874 1-Apr-2024 31-Mar-2025
Double-Ridged
Waveguide ETS-
Horn Antenna LINDGREN 3116C-PA 00202652 30-Oct-2023 29-Oct-2024
(Pre-amplifier)
Pre-amplifier ETS-Lindgren 00118384 00202652 30-Oct-2023 29-Oct-2024
. . ETS-
Multi device Controller LINDGREN 7006-001 00160105 N/A N/A
Band Rejection Filter . .
(5150MHz~5880MHz) Micro-Tronics BRMS50716 G186 27-Oct-2023 26-Oct-2024
Test Software Audix e3 Software Version: 9.160323
Conducted RF test Equipment List
Used Equipment Manufacturer Model No. Serial Number Cal. date Cal. Due date
Exﬁnsaﬁ’;zc;”m KEYSIGHT N9010A MY51440197 | 29-Mar-2024 | 28-Mar-2025
USB Wideband Power |\ pvgigpT U2021XA | MY55430035 | 27-Oct-2023 | 26-Oct-2024

Sensor
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Table 2: Measurement Uncertainty

No. Item Measurement Uncertainty

1 Radiated emission 9kHz-30MHz +4.7dB

2 Radiated emission 30MHz-1GHz +4.9dB

3 Radiated emission 1GHz-18GHz +4.8dB

4 Radiated emission 18GHz-26GHz +51dB

5 Radiated emission 26GHz-40GHz +5.1dB

6 Conducted spurious emissions +2.7dB

7 RF Power, Conducted + 0.68 dB

8 Occupied Bandwidth +1.86 %

9 Radio Frequency 5.6 GHz: £6.4 x 10-8
10 Transmission Time +0.19 %

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) Co.,
Ltd. File for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen UnionTrust Quality and Technology Co., Ltd. Test facility located at Unit D/E of 9/F and
16/F, Block A, Building 6, Baoneng science and technology park, Longhua district, Shenzhen, China is
listed on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is an ECU-Display Head Unit intended to be assembled into automotive environment, which

supports FM, GNSS, Bluetooth (dual mode), 2.4G Wi-Fi and 5.2G/5.8G Wi-Fi technologies.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

General Information of EUT Value
Kind of Equipment: ECU-Display Head Unit
Type Designation: EEBABCDE1

FCC ID: 2BD49-EEBABCDE1
IC: 31788-EEBABCDE1
HVIN: EEBABCDE1
Operating Voltage: DC 9-16V

Testing Voltage: DC 12V

Operating Temperature Range: | -40 °C ~ +75 °C

Operating Frequency Mode:

Bluetooth: Classic BR, EDR + BLE

2.4G Wi-Fi: 802.11 b/g/n20/n40/ax20/ax40

5.2G/5.8G Wi-Fi: 802.11 a/n20/n40/ac20/ac40/ac80/ax20/ax40/ax80
FM: 88-108MHz

GNSS (1559-1610MHz): BDS, Galileo, GLONASS, GPS, SBAS

Technical Specification of Bluetooth (dual mode)

Operating Frequency:

2402 MHz to 2480 MHz

Type of Modulation:

GFSK, 11/4-DQPSK, 8DPSK

Channel Number:

BR & EDR mode:79 channels, Low Energy mode:40 channels

Channel Separation:

BR & EDR mode:1MHz, Low Energy mode:2MHz

Data Rate:

BR & EDR mode: 1Mbps, 2Mbps, 3Mbps
Low Energy mode: 1Mbps, 2Mbps

Antenna Type:

Integral Antenna

Antenna Gain:

3.6 dBi Max. (declared by client)

Technical Specification of 2.4GHz Wi-Fi

Operating Frequency:

2412 - 2462MHz for 802.11b/g/n(HT20)/ax(HE)20
2422 - 2452MHz for 802.11n(HT40)/ax(HE40)

DSSS(DBPSK/DQPSK/CCK)

Type of Modulation: OFDM(BPSK/QPSK/16QAM/64QAM/256 QAM/1024QAM)
OFDMA(BPSK/QPSK/16QAM/64QAM/256 QAM/1024QAM)
1/2/5.5/11 Mbps for 802.11b

D ) 6/9/12/18/24/36/48/54 Mbps for 802.11g

ata Rate:

MCSO0 ~ MCS7 for 802.11n
MCS0~MCS11 for 802.11ax

Channel Number:

11 channels for 802.11b/g/n(HT20)/ax(HE)20
7 channels for 802.11n(HT40)/ax(HE40)
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Channel Separation: 5 MHz
Antenna Type: Integral Antenna
1Tx1Rx

Antenna Number:

Note: EEBABCDE1 has two Wi- Fi Antennas (ANT1 and ANT2), and
ANT2 disabled by client via firmware and cannot works.

Antenna Gain:

3.6 dBi Max. (declared by client)

Technical Specification of 5.2GHz Wi-Fi

Operating Frequency:

5180 - 5240MHz, 802.11 a/n20/n40/ac20/ac40/ac80/ax20/ax40/ax80

OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM)

Type of Modulation: OFDMA (BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)
6/9/12/18/24/36/48/54 Mbps for 802.11a
Data Rate: MCSO0~MCS15 for 802.11n/ac

MCS0~MCS11 for 802.11ax

Channel Number:

7 channels

Channel Separation:

20MHz, 40MHz, 80MHz

Antenna Type:

Integral Antenna

Antenna Number:

1Tx1Rx
Note: EEBABCDE1 has two Wi- Fi Antennas (ANT1 and ANT2), and
ANT2 disabled by client via firmware and cannot works.

Antenna Gain:

5.9 dBi Max. (Provided by the Client)

Technical Specification of 5.8GHz Wi-Fi

Operating Frequency:

5745 - 5825MHz, 802.11 a/n20/n40/ac20/ac40/ac80/ax20/ax40/ax80

OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM)

Type of Modulation: OFDMA (BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM)
6/9/12/18/24/36/48/54 Mbps for 802.11a
Data Rate: MCSO0~MCS15 for 802.11n/ac

MCS0~MCS11 for 802.11ax

Channel Number:

8 channels

Channel Separation:

20MHz, 40MHz, 80MHz

Antenna Type:

Integral Antenna

Antenna Number:

1Tx1Rx
Note: EEBABCDE1 has two Wi- Fi Antennas (ANT1 and ANT2), and
ANT2 disabled by client via firmware and cannot works.

Antenna Gain:

7.6 dBi Max. (declared by client)
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Table 4: RF Channel and Frequency of 5GHz Wi-Fi

U-NII-1
20MHz Bandwidth 40MHz Bandwidth 80MHz Bandwidth
Channel Frt(asﬁj_'ezr;cy Channel Frt(asﬁj_'ezr;cy Channel Fr?&ﬁzr;cy
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
U-NII-3
20MHz Bandwidth 40MHz Bandwidth 80MHz Bandwidth
Channel Frt(asﬁj_'ezr;cy Channel Frt(asﬁj_'ezr;cy Channel Fr?&ﬁzr;cy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825

3.3 Independent Operation Modes

The basic operation modes are:

A. On, 5G Wi-Fi wireless transmitting mode
1. Low channel
2. Middle channel
3. High channel

B. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Schematics

- ID Label and Location Info - Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection
Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in

order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

According to clause 3.1, all tests were performed on model EEBABCDE1 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 5: List of Accessories and Auxiliary Equipment

1) Support Equipment

Description Manufacturer Model No. Serial Number Supplied by
Notebook DELL Latitude 3400 16238087894 UnionTrust
Mouse LENOVO MS-370 609013974 UnionTrust

High Speed Power Keithley 2303 N/A UnionTrust
Supplies

The device is powered by rechargeable battery during test.

2) Support Cable

Cable No. Description Connector Length Supplied by
1 Antenna Cable SMA 0.1Meter Applicant
2 Antenna Cable SMA 0.1Meter Applicant

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Ant. Tower ik

Variable
ELT& F Fm

Support Unjts : /
’J’x—_l_l/iurn Table

Gronnd Plane

Test Hecelver

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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EUT& pose 3m -
Support Unjts :'
Turn Table
15m
1] AANAANN oo m
L
Ground Plane
Test Receiver
] | —
090
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement
RESULT:

Test Specification
Test standard . FCC Part 15.203
RSS-247 clause 6.8

According to the manufacturer declared, the EUT has an Integral Antenna, the directional gain of
antenna is 5.9dBi for 5.2GHz Wi-Fi & 7.6dBi for 5.8GHz Wi-Fi, and the antenna connector is designed

with permanent attachment and no consideration of replacement.
Therefore, the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.

Pass
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5.1.2 Maximum Conducted Output Power

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to following test result.

Pass

FCC Part 15.407(a)(1)&(2)&(4)
RSS-247 clause 6.2

ANSI C63.10: 2013
FCC:
<250mW (24dBm) (5150-5250MHz)

*<250mW (24dBm) (5250-5350MHz, 5470-5725MHz)
*250 mW (24dBm) or 11 dBm + 10 log B, where B is the 26 dB emission
bandwidth in MHz, where is lesser.

<1W (30dBm) (5725-5850MHz)

IC:

* Max e.i.r.p.<200mW (23dBm) (5150-5250MHz)
*200 mW (23dBm) or 10 dBm + 10 logB, where B is the 99% emission
bandwidth in MHz, where is lesser.

*Max conducted output power < 250mW (24dBm) (5250-

5350MHz)
*250 mW (24dBm) or 11 dBm + 10 logB, where B is the 99% emission
bandwidth in MHz, where is lesser.

*Max e.i.r.p.<1W (30dBm) (5250-5350MHz)
*1 W (30dBm) or 17 dBm + 10 log B, where B is the 99% emission bandwidth
in MHz, where is lesser.

Max conducted output power <1W (30dBm) (5725-5850MHz)
Shielded Room

2024-09-02 to 2024-09-24
DC 12V

A

Low / Middle / High
22.8°C

46.8 %

99.8 kPa
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Table 6: Test Result of Maximum Conducted Output Power, 5.2GHz Wi-Fi

Test Measured Average Power Limit
Test Mode Data Rate Channel (dBm) W) (W)
5180 9.19 0.0083
802.11a 1 Mbps 5200 9.80 0.0095
5240 10.16 0.0104
802111 5180 9.24 0.0084
(HT20) MCSO0 5200 9.77 0.0095
5240 10.19 0.0104
802.11n 5190 9.30 0.0085
(HT40) MCS0 5230 9.92 0.0098
802.11 5180 9.22 0.0084
1'ac MCS0 5200 9.73 0.0094
(VHT20)
5240 10.14 0.0103 <0.25 or
802.11ac MCSO 5190 9.44 0.0088 0.169
(VHT40) 5230 9.86 0.0097
802.11ac
(VHTS0) MCSO0 5210 10.63 0.0116
802.11 5180 9.44 0.0088
- ax MCS0 5200 .96 0.0099
(HE20)
5240 10.40 0.0110
802.11ax 5190 10.56 0.0114
(HE40) MCS0 5230 11.16 0.0131
802.11ax
(HEB0) MCSO0 5210 10.85 0.0122

Max. e.i.r.p.=11.16dBm+5.9dBi=17.06dBm, which is less than 36dBm=4W.

*IC e.i.r.p. limit is 200 mW (23dBm) or 10 dBm + 10 log B, the minimum B=16.951MHz, hence the e.i.r.p.
limit=22.29dBm=0.169W

Note:

1) The cable loss is taken into account in results.

2) Antenna gain(G) of 5.2GHz Wi-Fi: 5.9 dBi
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Table 7: Test Result of Maximum Conducted Output Power, 5.8GHz Wi-Fi

Test Measured Average Power Limit
Test Mode Data Rate Channel (dBm) W) (dBm)
5745 10.63 0.0116
802.11a 1 Mbps 5785 9.88 0.0097
5825 10.10 0.0102
802,11 5745 10.69 0.0117
. n
(HT20) MCSO0 5785 9.89 0.0097
5825 10.09 0.0102
802.11n 5755 10.36 0.0109
(HT40) MCSO 5795 9.70 0.0093
802,11 5745 10.72 0.0118
11ac
(VHT20) MCSO0 5785 10.09 0.0102 <284
5825 10.19 0.0104 ~
802 11ac MCSO 5755 10.20 0.0105 (‘fg‘égr)”'
(VHT40) 5795 9.90 0.0098 '
802.11ac
(VHT80) MCSO0 5775 11.06 0.0128
802,11 5745 10.94 0.0124
- ax MCS0 5785 10.17 0.0104
(HE20)
5825 10.39 0.0109
802.11ax 5755 10.76 0.0119
M
(HE40) Ccso 5795 10.07 0.0102
802.11ax MCS0 5775 11.40 0.0138
(HE80) ' '

Max. e.i.r.p.=11.40dBm+7.6dBi=19.0dBm, which is less than 28.4dBm.

Note:
1) The cable loss is taken into account in results.
2) Antenna gain(G) of 5.8GHz Wi-Fi: 7.6 dBi
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5.1.3 Conducted Power Spectral Density

RESULT:

Test Specification
Test standard

Basic standard

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC part 15.407(a)

RSS-247 clause 6.2

ANSI C63.10: 2013

KDB 789033 D02 v01r03

FCC:

<11dBm/MHz (5150-5250MHz, 5250-5350MHz, 5470-
5725MHz)

<30dBm/500kHz (5725-5850MHz)

IC:

e.i.r.p. spectral density <10dBm/MHz (5150-5250MHz)
<11dBm/1MHz (5250-5350MHz)

<30dBm/500kHz (5725-5850MHz)

Shielded Room

2024-09-02 to 2024-09-24
DC 12V

A

Low / Middle / High
22.8°C

46.8 %

99.8 kPa

For the measurement records, refer to the appendix A.
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5.1.4 Frequency Stability
RESULT:

Test Specification

Test standard . FCC Part 15.407(g)

RSS-Gen Clause 6.11
Basic standard : ANSI C63.10: 2013
Limits : Within assigned bands
Kind of test site . Shielded Room

Note: The test item was declared by manufacture.

Pass
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5.1.5 26dB Bandwidth and 99% Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.407(¢e)
RSS-Gen Clause 6.6
ANSI C63.10: 2013
N/A

Shielded Room

2024-09-02 to 2024-09-24
DC 12V

A

Low / Middle / High
22.8°C

46.8 %

99.8 kPa

For the measurement records, refer to the appendix A.
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5.1.6 6dB Bandwidth

RESULT:

Test Specification
Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.407(¢e)

RSS-Gen Clause 6.6

ANSI C63.10: 2013

At least 500kHz (5725-5850MHz)
Shielded Room

2024-09-02 to 2024-09-24
DC 12V

A

Low / Middle / High
22.8°C

46.8 %

99.8 kPa

For the measurement records, refer to the appendix A.
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5.1.7 Radiated Spurious Emission
RESULT: Pass

Test Specification

Test standard . FCC Part 15.407(b) & FCC Part 15.205 & FCC Part 15.209
RSS-247 clause 6.2 & RSS-GEN clause 8.9 and 8.10
Basic standard :  ANSI C63.10: 2013
KDB 789033 D02 v01r03
Limits . e For transmitters operating in the 5.15-5.25 GHz band: All

emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of —27 dBm/MHz.

¢ For transmitters operating in the 5.25-5.35 GHz band: All
emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of —27 dBm/MHz.

e For transmitters operating in the 5.47-5.725 GHz band: All
emissions outside of the 5.47-5.725 GHz band shall not
exceed an e.i.r.p. of —27 dBm/MHz.

Emissions outside the band 5470-5600 MHz and 5650-
5725 MHz shall not exceed -27 dBm/MHz e.i.r.p.

¢ For transmitters operating in the 5.725-5.85 GHz band: All
emissions shall be limited to a level of —27 dBm/MHz at 75
MHz or more above or below the band edge increasing
linearly to 10 dBm/MHz at 25 MHz above or below the
band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz
above or below the band edge increasing linearly to a
level of 27 dBm/MHz at the band edge.

¢ Restricted Bands meet the requirement of 15.209 limit and

RSS-GEN
Kind of test site : 3m Semi-anechoic Chamber
Test Setup
Date of testing : 2024-09-25 to 2024-09-28
Input voltage : DC12v
Operation mode DA
Test channel . Low / Middle / High
Ambient temperature . Refer to test result
Relative humidity . Refer to test result
Atmospheric pressure . Refer to test result
Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix A.
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix B.
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Appendix A.1: Test Results of Conducted Power Spectral Density

TestMode Antenna Frequency[MHz] Result [dBm/MHZz] Limit[dBm/MHz] Verdict
11A Ant1 5180 -0.13 <11.00 PASS
11A Ant1 5220 0.16 <11.00 PASS
11A Ant1 5240 0.74 <11.00 PASS
11A Ant1 5745 -0.90 <28.40 PASS
11A Ant1 5785 -1.86 <28.40 PASS
11A Ant1 5825 -2.19 <28.40 PASS

11N20SISO Ant1 5180 -0.40 <11.00 PASS

11N20SISO Ant1 5220 -0.18 <11.00 PASS

11N20SISO Ant1 5240 0.49 <11.00 PASS

11N20SISO Ant1 5745 -1.24 <28.40 PASS

11N20SISO Ant1 5785 -1.98 <28.40 PASS

11N20SISO Ant1 5825 -2.37 <28.40 PASS

11N40SISO Ant1 5190 -3.46 <11.00 PASS

11N40SISO Ant1 5230 -2.77 <11.00 PASS

11N40SISO Ant1 5755 -5.07 <28.40 PASS

11N40SISO Ant1 5795 -5.69 <28.40 PASS
11AC20SISO Ant1 5180 -0.23 <11.00 PASS
11AC20SISO Ant1 5220 -0.51 <11.00 PASS
11AC20SISO Ant1 5240 0.37 <11.00 PASS
11AC20SISO Ant1 5745 -1.18 <28.40 PASS
11AC20SISO Ant1 5785 -1.99 <28.40 PASS
11AC20SISO Ant1 5825 -2.42 <28.40 PASS
11AC40SISO Ant1 5190 -3.52 <11.00 PASS
11AC40SISO Ant1 5230 -2.83 <11.00 PASS
11AC40SISO Ant1 5755 -5.02 <28.40 PASS
11AC40SISO Ant1 5795 -5.58 <28.40 PASS
11AC80SISO Ant1 5210 -6.40 <11.00 PASS
11AC80SISO Ant1 5775 -6.03 <28.40 PASS
11AX20SISO Ant1 5180 -0.19 <11.00 PASS
11AX20SISO Ant1 5220 -0.11 <11.00 PASS
11AX20SISO Ant1 5240 0.19 <11.00 PASS
11AX20SISO Ant1 5745 -1.16 <28.40 PASS
11AX20SISO Ant1 5785 -2.07 <28.40 PASS
11AX20SISO Ant1 5825 -2.13 <28.40 PASS
11AX40SISO Ant1 5190 -2.09 <11.00 PASS
11AX40SISO Ant1 5230 -2.67 <11.00 PASS
11AX40SISO Ant1 5755 -4.55 <28.40 PASS
11AX40SISO Ant1 5795 -4.86 <28.40 PASS
11AX80SISO Ant1 5210 -4.74 <11.00 PASS
11AX80SISO Ant1 5775 -6.17 <28.40 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.

2.The Duty Cycle Factor and RBW Factor is compensated in the graph.

3. Max. conducted PSD for 5150-5250MHz is 0.74dBm/MHz, the e.i.r.p. PSD = 0.74dBm/MHz + 5.9dB =
6.64dBm/MHz that is less than limit 10dBm/MHz.

4. The max. ANT gain for 5150-5250MHz is 5.9dBi; The max. ANT gain for 5720-5850MHz is 7.6dBi.
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A TUVRheinland®
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A TUVRheinland®
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Agilent Spectrum Analyzer - Swept 54
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A TUVRheinland®
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Center Freq 5.745000000 GHz #Avg Type: RMS TRACE requency
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100 T“Pf
IFGain:Low #Arten: 30 dB DET
Micrd & s - Auto Tune
Ref Offset 16.31 dB Mkr1 5
iiv  Ref 20,00 dBm

Center Freq
5.745000000 GHz

StartFreq
5.725000000 GHz

Stop Freq
5.765000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.74500 GHz ~ Span 40.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG @ STATUS

11N20SISO-Ant1-5745-PASS
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Agilent Spectrum Analyzer - Swept 54

AT i . SENSE:PULEE| SOURCE OFF | __ /N ALIGN COF 11:18:45 AM S 24, 2024 .

Center Freq 5.785000000 GHz i #Avg Type: RMS TRACE requency
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00
IFGain:Low #Atten: 30 dB

Mkr1 5 Auto Tune
Ref Offset 16.28 dB L J

Ref 20.00 dBm

Center Freq
5.785000000 GHz

StartFreq
5765000000 GHz

Stop Freq
5805000000 GHz

CF Step
4,000000 MHz
g Auto Man

Freq Offset
0Hz

Center 5.78500 GHz ) ' ' ~ Span 40,00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG {b STATUS

11N20SISO-Ant1-5785-PASS

Agilent Spectrum Analyzer - Swept SA
L = S SENSEPULSE| SOURCE OFF | MALIGN OFF | 11:22:51 AM Sep 24, 2024 F
Center Freq 5.825000000 GHz #Avg Type: RMS TRACE requency
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100
IFGain:Low #Atten: 30 dB T
Tl F - Auto Tune
Ref Offset 16.23 dB Mkr1 5
liv Ref 20.00 dBm

Center Freq
5.825000000 GHz

StartFreq
5805000000 GHz

Stop Freq
5845000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.82500 GHz ~ Span 40.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG @ STATUS

11N20SISO-Ant1-5825-PASS
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A TUVRheinland®

Agilent Spectrum
g AL BF ;
Center Freq 5.190000000 GHz

PNO: Fast
IFGain:Low

Analyzer - Swept SA

Ref Offset 15.79 dB
Ref 20.00 dBm

7
e e L e

Center 5.19000 GHz
“Res BW 1.0 MHz

#VBW 3.0 MHz*

06:21: 10FM Sep 23, 2024
TRACE |
TYPE

#avg Type: RMS Frequency
—»— Trig:Free Run Avg|Held: 100M00
#Atten: 30 dB

Mkr1 5 Auto Tune

Center Freq
5.190000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5.230000000 GHz
L".

k CF Step
8.000000 MHz
Man

| T T A E————

..

Freq Offset
0Hz

~ Span £0.00 MHz
Sweep 1.000 ms (1001 pts)

IL‘.SG

{b STATUS

Agilent Spectrum
g AL iF £

Center Freq 5.230000000 GHz
PHO: Fast

IFGain:Low

Analyzer - Swept S4

Ref Offset 15.75 dB

v Ref 20.00 dBm

.
e TR L

e e

Center 5.23000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

11N40SISO-Ant1-5190-PASS

06:26:56PM Sep 23, 2024
TRACE |

TYPE,

DET

N ALIGN
#Avg Type: RMS Frequency

—%— Trig:Free Run AvglHeold: 100/100

#Atten: 30 dB
Auto Tune

Center Freq
5.230000000 GHz

| 1
| b

\ 1

'} I

StartFreq
5.190000000 GHz

Stop Freq
5.270000000 GHz

CF Step
8.000000 MHz

Auto Man

Freq Offset
0Hz

 Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

IL‘.SG

@ STATUS

11N40SISO-Ant1-5230-PASS
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Agilent Spectrum Analyzer - Swept 54
AL FE ETII: SENSE-PULSE| SOURCE OFF | __ /NALIGN OF 11:53:01 AM Sep 24, 2024 —
Center Freq 5.755000000 GHz i #Avg Type: RMS TRACE requency
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00 T“Pﬁ
IFGain:Low #Atten: 30 dB ET
Mkr1 5 Auto Tune
Ref Offset 16.31 dB L v
Ref 20.00 dBm

Center Freq
5.755000000 GHz

StartFreq

T it e | e v O 5.715000000 GHz
| |I | 1
|
|

‘1

Stop Freq
5.795000000 GHz

CF Step
/ 8.000000 MHz
P e MM e | Auto Man

Freq Offset
0Hz

Center 5.75500 GHz ) ' ' ~ Span £0.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.133 ms (1001 pts)

IL‘.SG {b STATUS

11N40SISO-Ant1-5755-PASS

Agilent Spectrum Analyzer - Swept SA
L = S SENSEPULSE| SOURCE OFF | MALIGN OFF | 11:57:30 AM Sep 24, 2024 F
Center Freq 5.795000000 GHz #Avg Type: RMS TRACE requency
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100
IFGain:Low #Atten: 30 dB
Ml rd E - Auto Tune
Ref Offset 16.12 dB Mkr1 5
liv Ref 20.00 dBm

Center Freq
5.795000000 GHz

StartFreq
5.755000000 GHz

Stop Freq
5835000000 GHz

CF Step
4 8.000000 MHz
A L S Auto Man

Freq Offset
0Hz

Center 5.79500 GHz  Span 80.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.133 ms (1001 pts)

IL‘.SG @ STATUS

11N40SISO-Ant1-5795-PASS
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Agilent Spectrum Analyzer - Swept 54

g AL F { SENSE:PULSE] SOURCE OFF N ALIGH OFF
Center Freq 5.180000000 GHz ) #Avg Type: RMS
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00
IFGain:Low #Atten: 30 dB

06:30:38 M Sep 23, 2024
T Frequency

Auto Tune
Ref Offset 15.79 dB
Ref 20.00 dBm

Center Freq
5.180000000 GHz
1

; | el
A it = "ﬂf'mhn e

/ StartFreq
\ 5160000000 GHz

Stop Freq
5.200000000 GHz

s | | | h CF Step

A A g R = Fe——— 4.000000 MHz

Auto Man

Freq Offset
0Hz

Center 5.18000 GHz ~ Span 40,00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG {b STATUS

11AC20SISO-Ant1-5180-PASS

Agilent Spectrum Analyzer - Swept SA
g AL RF 5 £ 03:31:38PM Sep 24, 2024

Center Freq 5.220000000 GHz . #Avg Type: RMS TRACE Frequency

PNO: Fag ~—+— 1rig:Free Run Avg|Hold: 100100 THPE

IFGain:Low #Arten: 30 dB DET
\Mkr1 5 9 . y Auto Tune

Ref Offset 15.7 dB Mkr1

Ref 20.00 dBm

Center Freq
5.220000000 GHz

StartFreq
5200000000 GHz

Stop Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.22000 GHz ] ) } ' ' ~ Span 40.00 MHz
#Res BW 1,0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG @ STATUS

11AC20SISO-Ant1-5220-PASS
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Agilent Spectrum Analyzer - Swept 54

i RL

Center Freq 5.24000000 GHz

Ref Offset 15.75 dB
Ref 20.00 dBm

’

o
e,
N

Center 5.24000 GHz
“Res BW 1.0 MHz

06:39:59FM Sep 23, 2024
TRACE |
TYPE

#iAvg Type: RMS Frequency

PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00

IFGain:Low #Atten: 30 dB
Auto Tune

Center Freq

5.240000000 GHz

1
i

P R e T Pl

StartFreq
5220000000 GHz

Stop Freq
5.260000000 GHz

CF Step
4,000000 MHz

Auto Man

Freq Offset
0Hz

~ Span 40,00 MHz

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG

{b STATUS

Agilent Spectrum Analyzer - Swept SA
8 RL - -

Center Freq 5.?4500000 GHz

Ref Offset 16.31 dB

v Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 300 kHz

11AC20SISO-Ant1-5240-PASS

RLE OFF A ALIGN 11:26:40 M Sep 24, 2024
#iAvg Type: RMS TRACE

PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100 TYPE

IFGain:Low #Arten: 30 dB DET

Frequency

Auto Tune

Center Freq
5.745000000 GHz

StartFreq
5.725000000 GHz

Stop Freq
5.765000000 GHz

CF Step
4.000000 MHz

Auto Man

Freq Offset
0Hz

~ Span 40.00 MHz

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG

@ STATUS

11AC20SISO-Ant1-5745-PASS
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Agilent Spectrum Analyzer - Swept 54

Center Freq 5.?8500000 GHz

Ref Offset 16.29 dB

Ref 20.00 dBm

Center 5.78500 GHz
“Res BW 300 kHz

PNO: Fast ~—»— 1rig:Frae Run
#Atten: 30 dB

IFGain:Low

ﬂ.ﬁwg T

#VBW 1.5 MHz*

ype: RMS TRACE
AvglHold: 1001100 TR

11:30:20 AM Sep 24, 2024
f Frequency

Mkr1 5 Auto Tune

Center Freq
5.785000000 GHz

StartFreq
5765000000 GHz

Stop Freq
5805000000 GHz

CF Step
4.000000 MHz
e Auto Man

Freq Offset
0Hz

~ Span 40,00 MHz
Sweep 1.000 ms (1001 pts)

IL‘.SG

{b STATUS

Agilent Spectrum Analyzer - Swept SA

11AC20SISO-Ant1-5785-PASS

Center Freq 5.82500000 GHz

Ref Offset 16.23 dB

Center 5.82500 GHz
#Res BW 300 kHz

PNO: Fag ~—+— 1rig:Free Run
#Atten: 30 dB

IFGain:Low

iCE OFF s ALIGN CFF
#iAvg Type: RMS TRACE
AvglHeold: 100/100

v Ref 20.00 dBm

#VBW 1.5 MHz*

11:34:07 &M Sep 24, 2024
i Frequency

DET

Mkr1 5 Auto Tune

Center Freq
5.825000000 GHz

StartFreq
5805000000 GHz

Stop Freq
5845000000 GHz

CF Step
N 4.000000 MHz
| |Auto Man

Freq Offset
0Hz

~ Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

IL‘.SG

@ STATUS

11AC20SISO-Ant1-5825-PASS
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Agilent Spectrum Analyzer - Swept 54

i RL

Center Freq 5.19000000 GHz

Ref Offset 15.79 dB
Ref 20.00 dBm

l'rl
el A T

Center 5.19000 GHz

#Res BW 1.0 MHz

#iAvg Type: RMS
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00

IFGain:Low #Atten: 30 dB
MKkr1

s e O KT SO

#VBW 3.0 MHz*

~Span
Sweep 1.000 ms (1001 pts)

4144 PM Sep 23, 2024
TRACE |
TYPE:

Frequency

Auto Tune

Center Freq
5.190000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5.230000000 GHz

CF Step
8.000000 MHz

Auto Man

Freq Offset
0Hz

.00 MHz

IL‘.SG

{b STATUS

Agilent Spectrum Analyzer - Swept SA
8 RL - -

Center Freq 5.23000000 GHz

Ref Offset 15.75 dB

11AC40SISO-Ant1-5190-PASS

A ALIGN OFF
#iAvg Type: RMS
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100

IFGain:Low #Atten: 30 dB

v Ref 20.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

e g

\

\.,

#VBW 3.0 MHz*

P A

 Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

06:48:03 FM Sap 23, 2024
TRACE |

TYPE,

DET

Frequency

59 GHz Auto Tune

Center Freq
5.230000000 GHz

StartFreq
5.190000000 GHz

Stop Freq
5.270000000 GHz

CF Step
8.000000 MHz

Auto Man

Freq Offset
0Hz

IL‘.SG

@ STATUS

11AC40SISO-Ant1-5230-PASS
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A TUVRheinland®

Agilent Spectrum Analyzer - Swept 54

i RL

Center Freq 5.?5500000 GHz

Ref Offset 16.31 dB
Ref 20.00 dBm

BV prop—

Center 5.75500 GHz
“Res BW 300 kHz

#iAvg Type: RMS Frequency

PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00

IFGain:Low #Atten: 30 dB

Mkr1 5 Auto Tune

Center Freq
5.755000000 GHz

StartFreq
5.715000000 GHz

Stop Freq
5.795000000 GHz

CF Step
8.000000 MHz
Man

e N B Auto

Freq Offset
0Hz

~ Span £0.00 MHz

#VBW 1.5 MHz* Sweep 1.133 ms (1001 pts)

IL‘.SG

{b STATUS

Agilent Spectrum Analyzer - Swept SA
8 RL - -

Center Freq 5.?9500000 GHz

iiv  Ref 20.00 dBm

Ref Offset 16.12 dB

Center 5.79500 GHz
#Res BW 300 kHz

11AC40SISO-Ant1-5755-PASS

ACE OFF S ALIGN OFF
#Avg Type: RMS Frequency

PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100

IFGain:Low #Atten: 30 dB

Auto Tune

Center Freq
5.795000000 GHz

StartFreq
5.755000000 GHz

Stop Freq
5835000000 GHz

CF Step
8.000000 MHz

Man

Freq Offset
0Hz

 Span 80.00 MHz

#VBW 1.5 MHz* Sweep 1.133 ms (1001 pts)

IL‘.SG

@ STATUS

11AC40SISO-Ant1-5795-PASS
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Agilent Spectrum Analyzer - Swept 54

g RL fif { SENSE:PULSE| SOURCE OFF £ ALIGN CFE 06:51:43PM Sep 23, 2024 £
Center Freq 5.210000000 GHz ) #Avg Type: RMS TRACE requency
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00 T“Pﬁ
IFGain:Low #Atten: 30 dB ET
Vikr Auto Tune
Ref Offset 16.7 dB Mkr1
Ref 20.00 dBm

Center Freq
5210000000 GHz

PP AR PR s SRRt Sl
f T 4 L

StartFreq
5.130000000 GHz

Stop Freq
5250000000 GHz

4 CF Step
16.000000 MHz

Auto Man

L,»v.v._n.-_-*...w.-.h:w.-..»\.—-‘-,vf I T | R L T T Ty ————

Freq Offset
0Hz

Center 5.21000 GHz ) ' ' "~ Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG {b STATUS

11AC80SISO-Ant1-5210-PASS

Agilent Spectrum Analyzer - Swept SA
8 RL - -

i L SENSE:PULSE| SOURCE OFF A ALIGN GFF 20 24, 202
Center Freq 5.775000000 GHz . #Avg Type: Rl G Frequency
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100
IFGain:Low #Atten: 30 dB
Ml rd E - Auto Tune
Ref Offset 16.29 dB Mkr1 5
iiv  Ref 20,00 dBm

Center Freq
5.776000000 GHz

1 StartFreq
’ 5695000000 GHz

|"u""-a""\,-*\.* el

|
| Stop Freq
5855000000 GHz

| I | M - CF Step
TIPS Ee Ty, Tz — _ 16.000000 :GH:
FreqOffset

0 Hz

Center 5.77500 GHz ] ) } ' '  Span 160.0 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 2.200 ms (1001 pts)

IL‘.SG @ STATUS

11AC80SISO-Ant1-5775-PASS
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Agilent Spectrum Analyzer - Swept 54

QB i - SENSE:PULEE| SOURCE OFF Ay ALIGN CFF 065634 PM Sep 23, 2024 e
Center Freq 5.180000000 GHz i #Avg Type: RMS TRACE requency
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00 T“Pﬁ
IFGain:Low #Atten: 30 dB ET

Mkr1 5 Auto Tune
Ref Offset 15.79 dB 1,8 2

Ref 20.00 dBm

Center Freq
5.180000000 GHz

StartFreq
5.160000000 GHz

Stop Freq
5.200000000 GHz

| CF Ste
N e 3 e ) 4,mlu:n MiE

Auto Man

i e s a i

Freq Offset
0Hz

Center 5.18000 GHz ) ' ' ~ Span 40,00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG {b STATUS

11AX20SISO-Ant1-5180-PASS

Agilent Spectrum Analyzer - Swept SA
EZ i e SENSEPLLSE| SOURCE OFF |___ /M ALIGN OF 07:01:10PM Sepas, 2024 F
Center Freq 5.220000000 GHz #Avg Type: RMS TRACE requency
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100 T“Pf
IFGain:Low #Arten: 30 dB DET
T T ) - Auto Tune
Ref Offset 15.7 dB Mkr1
liv Ref 20.00 dBm

Center Freq
5.220000000 GHz

D e v T

StartFreq
5200000000 GHz

Stop Freq
5.240000000 GHz

S —— | | | " z CF Step
e SR ! 4,000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.22000 GHz ~ Span 40.00 MHz
#Res BW 1,0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG @ STATUS

11AX20SISO-Ant1-5220-PASS
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A TUVRheinland®

Agilent Spectrum Analyzer - Swept 54
8 RL o = -

Center Freq 5.24000000 GHz

PNO: Fast ~—»— 1rig:Frae Run
IFGain:Low

Ref Offset 15.75 dB
Ref 20.00 dBm

P
i TV

Lsrar

Center 5.24000 GHz
“Res BW 1.0 MHz

10:16:54 AM S8p 24, 2024
TRACE §
TYPE:
DET

#avg Type: RMS Frequency
Avg|Held: 100M00
#Atten: 30 dB

MKr1 Auto Tune

Center Freq
5.240000000 GHz

’1

StartFreq
5220000000 GHz

Stop Freq
5.260000000 GHz

CF Step
4,000000 MHz

Auto Man

Freq Offset
0Hz

~ Span 40,00 MHz

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG

{b STATUS

Agilent Spectrum
g AL

Analyzer - Swept S4
Center Freq 5.?4500000 GHz

PNO: Fag ~—+— 1rig:Free Run
IFGain:Low

Ref Offset 16.31 dB

v Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 300 kHz

11AX20SISO-Ant1-5240-PASS

11:37:40 M Sep 24, 2024
TRACE §

TYPE,

DET

CE OFF £ ALIGN OFF
#Avg Type: RMS Frequency

AvglHeold: 100/100
#Atten: 30 dB

Mkr1 5 AlEBTU

Center Freq
5.745000000 GHz

StartFreq
5.725000000 GHz

Stop Freq
5.765000000 GHz

CF Step
4.000000 MHz

¥ |Auto Man

Freq Offset
0Hz

~ Span 40.00 MHz

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG

@ STATUS

11AX20SISO-Ant1-5745-PASS
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Agilent Spectrum Analyzer - Swept 54

i RL

Center Freq 5.?8500000 GHz

Ref Offset 16.29 dB

Ref 20.00 dBm

Center 5.78500 GHz
“Res BW 300 kHz

PNO: Fast ~—»— 1rig:Frae Run
#Atten: 30 dB

IFGain:Low

ﬂ.ﬁwg T

#VBW 1.5 MHz*

ype: RMS TRACE
Avg|Held: 100M00

11:41:18 AM Sep 24, 2024
T Frequency

Mkr1 5 Auto Tune

Center Freq
5.785000000 GHz

StartFreq
5765000000 GHz

Stop Freq
5805000000 GHz

CF Step
4,000000 MHz

| Auto Man

Freq Offset
0Hz

~ Span 40,00 MHz
Sweep 1.000 ms (1001 pts)

IL‘.SG

{b STATUS

Agilent Spectrum Analyzer - Swept SA
8 RL - -

Center Freq 5.82500000 GHz

Ref Offset 16.23 dB

11AX20SISO-Ant1-5785-PASS

PNO: Fag ~—+— 1rig:Free Run
#Atten: 30 dB

IFGain:Low

RCE OFF N ALIGN CFF
#iAvg Type: RMS
AvglHold: 1001100 TveE

v Ref 20.00 dBm

e

e

Center 5.82500 GHz
#Res BW 300 kHz

#VBW 1.5 MHz*

11=44:41 AM Sep 24, 2024
TRACE i Frequency
DET

Auto Tune

Center Freq
5.825000000 GHz

StartFreq
5805000000 GHz

Stop Freq
5845000000 GHz

CF Step
4.000000 MHz

Auto Man

Freq Offset
0Hz

~ Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

IL‘.SG

@ STATUS

11AX20SISO-Ant1-5825-PASS
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Agilent Spectrum Analyzer - Swept 54

i RL

Center Freq 5.19000000 GHz

PNO: Fast ~—»— 1rig:Frae Run
IFGain:Low

Ref Offset 15.79 dB
Ref 20.00 dBm

Center 5.19000 GHz
“Res BW 1.0 MHz

#iAvg Type: RMS
Avg|Held: 100M00
#Atten: 30 dB

Mkr1

\

R

#VBW 3.0 MHz*

~Span
Sweep 1.000 ms (1001 pts)

by i ot

.00 MHz

Frequency

Auto Tune

Center Freq
5.190000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5.230000000 GHz

CF Step
8.000000 MHz

Auto Man

Freq Offset
0Hz

IL‘.SG

{b STATUS

Agilent Spectrum
g AL

Analyzer - Swept S4
Center Freq 5.23000000 GHz

PNO: Fag ~—+— 1rig:Free Run
IFGain:Low

Ref Offset 15.75 dB

11AX40SISO-Ant1-5190-PASS

#iAvg Type: RMS
AvglHeold: 100/100
#Atten: 30 dB

Mkr1

v Ref 20.00 dBm

I

Center 5.23000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

‘1

; nad, ey, e
e e e N i oy

i’

]

10:27:06 AM Sep 24, 2024
TRACE §

TYPE,

DET

5 04 GHz

e

ot T
i

 Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

Frequency

Auto Tune

Center Freq
5.230000000 GHz

StartFreq
5.190000000 GHz

Stop Freq
5.270000000 GHz

CF Step
8.000000 MHz

Auto Man

Freq Offset
0Hz

IL‘.SG

@ STATUS

11AX40SISO-Ant1-5230-PASS
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Agilent Spectrum Analyzer - Swept 54

i RL BE [ SENGEF E| SOURCE OFF M ALIGN CFE 12:14:36PM Sap 24 —
Center Freq 5.755000000 GHz i #Avg Type: RMS TRACE requency
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00 T“Pﬁ
IFGain:Low #Atten: 30 dB ET

Mkr1 5 Auto Tune
Ref Offset 16.31 dB L J

Ref 20.00 dBm

Center Freq
5.755000000 GHz

StartFreq
VT 5.715000000 GHz

Stop Freq
5.795000000 GHz

CF Step
8.000000 MHz
R O R RPN | Auto Man

Freq Offset
0Hz

Center 5.75500 GHz ) ' ' ~ Span £0.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.133 ms (1001 pts)

IL‘.SG {b STATUS

11AX40SISO-Ant1-5755-PASS

Agilent Spectrum Analyzer - Swept SA
g RL RF E [ 12:18:47 PM Sep 24, 2024

s [ SENSE:-PLLSE| SOARCE OFF A\ ALIGN CFF :
Center Freq 5.795000000 GHz . #Avg Type: RMS TRACE m Frequency
PNO: Fag ~—+— 1rig:Free Run Avg|Hold: 100100 THPE
IFGain:Low #Atten: 30 dB DET
Vikr1 5.7 [ - Auto Tune
Ref Offset 16.12 dB Mkr1 5.7
iiv Ref 20.00 dBm

Center Freq
5.795000000 GHz

) 1 StartFreq
A A ip i N . 5.765000000 GHz
[ !
[ Stop Freq
5835000000 GHz

CF Step
8.000000 MHz
& |Auto Man

Freq Offset
0Hz

Center 5.79500 GHz  Span 80.00 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 1.133 ms (1001 pts)

IL‘.SG @ STATUS

11AX40SISO-Ant1-5795-PASS
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Agilent Spectrum Analyzer - Swept 54

AL 5 : SENSEPULSE| SOLRCE OFF | _ MALIGN OFF | 10:32:19AM Sep 24, 2004 .

Center Freq 5.210000000 GHz i #Avg Type: RMS TRACE requency
PNO: Fast ~—»— 1rig:Frae Run Avg|Held: 100M00
IFGain:Low #Atten: 30 dB

MKr1 Auto Tune
Ref Offset 15.7 dB e

Ref 20.00 dBm

Center Freq
5210000000 GHz

StartFreq
5.130000000 GHz

NAAPLA IS A

Stop Freq
5250000000 GHz

IY‘-#-."“""""M.-F-i'ﬂ--_n-.p.,_-_d‘ CF mep
16.000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.21000 GHz ) ' ' "~ Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

IL‘.SG {b STATUS

11AX80SISO-Ant1-5210-PASS

Agilent Spectrum Analyzer - Swept SA
8 RL - -

F [ SENSE:PLLSE| SOURCE OFF AN ALIGN CFF op 24, 2024
Center Freq 5.775000000 GHz ) #Avg Type: R < Frequency
PNO: Fag ~—+— 1rig:Free Run AvglHeold: 100/100
IFGain:Low #Arten: 30 dB

Auto Tune
Ref Offset 16.29 dB

iiv  Ref 20.00 dBm

Center Freq
5.776000000 GHz

StartFreq
5695000000 GHz

Stop Freq
5855000000 GHz

| | | | | | | CF Step
T \ T 1| o 16.000000 MHz
g ( |Auto Man

Freq Offset
0Hz

Center 5.77500 GHz  Span 160.0 MHz
#Res BW 300 kHz #VBW 1.5 MHz* Sweep 2.200 ms (1001 pts)

IL‘.SG @ STATUS

11AX80SISO-Ant1-5775-PASS
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Appendix A.2: Test Results of 26dB Bandwidth

TestMode Antenna Frequency[MHZz] 26db EBW [MHZz] Limit(MHZz] Verdict
11A Ant1 5180 19.42 --- PASS
11A Ant1 5220 19.48 - PASS
11A Ant1 5240 19.41 --- PASS

11N20SISO Ant1 5180 19.63 - PASS

11N20SISO Ant1 5220 19.91 --- PASS

11N20SISO Ant1 5240 20.09 - PASS

11N40SISO Ant1 5190 40.43 --- PASS

11N40SISO Ant1 5230 40.28 - PASS
11AC20SISO Ant1 5180 19.72 --- PASS
11AC20SISO Ant1 5220 19.90 - PASS
11AC20SISO Ant1 5240 19.78 --- PASS
11AC40SISO Ant1 5190 40.27 --- PASS
11AC40SISO Ant1 5230 40.22 --- PASS
11AC80SISO Ant1 5210 81.52 --- PASS
11AX20SISO Ant1 5180 20.29 --- PASS
11AX20SISO Ant1 5220 20.20 --- PASS
11AX20SISO Ant1 5240 20.30 --- PASS
11AX40SISO Ant1 5190 40.24 --- PASS
11AX40SISO Ant1 5230 39.84 --- PASS
11AX80SISO Ant1 5210 80.58 --- PASS
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Agilent Spectrum Analyzer - Occupied BW

| RL A 19§ SENSE:PLLSE| SOURCE OFF M ALIGN OFF 5:43:43FM Sep 23, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio 5td: Nene Frequency
—w— Trig:Free Run AvglHald: 100M00
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 16.79 dB Mkr1
/__ Ref20.00dBm_

1 1 T T Center Freq
= . 5.180000000 GHz

BT v—

%
A

LY
L bk i o S LN B

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 16.6 dBm
16.621 MHz

Transmit Freq Error 3.497 kHz OBW Power 99.00 %
x dB Bandwidth 19.42 MHz x dB -26.00 dB

MEG Loy STATUS

11A-Ant1-5180

Agilent Spectrum Analyzer - Occupied BW
8 RL e =T SENGE-PLLGE| SOURCE OFF A ALIGN OFF 05:51:23FM Sep 23, 2024
Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None Frequency
—w— 1rig:Free Run Avg|Hold: 100M100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 165.7 dB

Center Freq
5.220000000 GHz

#Res BW 220 kHz #VBW 680 kHz

Occupied Bandwidth Total Power 16.9 dBm
16.612 MHz

Transmit Freq Error 16.936 kHz OBW Power 99.00 %
x dB Bandwidth 19.48 MHz x dB -26.00 dB

11A-Ant1-5220
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 16.76 dB
Ref [1]]

#Res BW 220 kHz

QOccupied Bandwidth

—+— Trig:Free Run

CenterFreq:

#Atten: 30 dB

Py

#VBW 680 kHz

Total Power

16.609 MHz

Transmit Freq Error
x dB Bandwidth

37.139 kHz
19.41 MHz

OBW Power
x dB

ACE OFF M
0000000 GHz
AvglHald: 100M00

05:55:19 M Sep 23, 2024

Radio Std: None Frequency

Radio Device: BTS

5.240000000 GHz

bl e e

17.5 dBm

99.00 %
-26.00 dB

g sTATUS

Agilent Spectrum Analyzer - Occupied BW
8 RL - - -

Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 16.79 dB
Ref dB

#Res BW 220 kHz

Occupied Bandwidth

11A-Ant1-5240

SENSE:PLLSE| SOURCE OFF A
Center Freq; 5.180000000 GHz
—w— Trig:Free Run

#Atten: 30 dB

#VBW 680 kHz

Total Power

17.646 MHz

Transmit Freq Error
x dB Bandwidth

11.160 kHz
19.63 MHz

OBW Power
x dB

D6:012:45 FM Sep 23, 2024

Radio Std: Nene Frequency

Avg|Hold: 100M100

Radio Device: BTS

16.6 dBm

99.00 %
-26.00 dB

) STATUS

—
11N20SISO-Ant1-5180
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW

RL BF S0 L
Center Freq 5.220000000 GHz
#IFGain:Low

Ref Offset 16.7 dB
~_ Ref 20.00 dBm_

#Res BW 220 kHz

QOccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—+— Trig:Free Run

Centter Freq: 5220000000 GHz
AvglHald: 100M00

#Atten: 30 dB

#VBW 680 kHz

Total Power

17.635 MHz

16.923 kHz
19.91 MHz

OBW Power
x dB

06:06:29 FM Sep 23, 2024

Radio Std: None Frequency

Radio Device: BTS

17.1 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW

RL F =0 ¢ L
5.240000000 GHz

#IFGain:Low

#Res BW 220 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—w— Trig:Free Run

11N20SISO-Ant1-5220

SENGEY E1 "y
Center Freq; 5240000000 GHz

#Atten: 30 dB

#VBW 680 kHz

Total Power

17.652 MHz

16.913 kHz
20.09 MHz

OBW Power
x dB

06:13:28FM Sep 23, 2024

Radio Std: Nene Frequency

Avg|Hold: 100M100

Radio Device: BTS

Center Freq
5.240000000 GHz

17.4 dBm

99.00 %
-26.00 dB

Loy STATUS

11N20SISO-Ant1-524

=
0
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW

RL BF S0 L
Center Freq 5.190000000 GHz
#IFGain:Low

Ref Offset 15.79 dB
'~ Ref 20.00 dBm

#Res BW 430 kHz

QOccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—+— Trig:Free Run

GENGE:PIULSE| SOURLE OFF iy
Center Freq: 5.190000000 GHz
Ava|Hold: 1001100

#Atten: 30 dB

‘1

#VBW 1.3 MHz

Total Power

36.182 MHz

12.934 kHz
40.43 MHz

OBW Power
x dB

06:186:35 P Sep 23, 2024

Radio Std: None Frequency

5.190000000 GHz

16.5 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW

RL F =0 ¢ L
5.230000000 GHz

#IFGain:Low

. Ref 20.00 dBm

#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—w— Trig:Free Run

11N40SISO-Ant1-5190

SENGEIY EE1 "y
Center Freq; 5230000000 GHz

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

36.170 MHz

35.253 kHz
40.28 MHz

OBW Power
x dB

D6:24:21 FM Sep 23, 2024

Radio Std: Nene Frequency

Avg|Hold: 100M100

Radio Device: BTS
Mkr1

CenterFreq
5.230000000 GHz

el At

17.1 dBm

99.00 %
-26.00 dB

Loy STATUS

11N40SISO-Ant1-523

=
0
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 15.79 dB
. Ref 20.00 dBm_

#Res BW 220 kHz

QOccupied Bandwidth

—+— Trig:Free Run

Centter Freq: 5.180000000 GHz

#Atten: 30 dB

A\ ALIGH OFF 06:27:55 PM Sep 23, 2024

Radio Std: None Frequency

AvglHald: 100M00

i I T Center Freq
5.180000000 GHz

"
1
W

"

\
IVt A sl s

ni
I\
I

W
i
i
|
I

_ —

#VBW 680 kHz

Total Power

17.661 MHz

Transmit Freq Error
x dB Bandwidth

14.425 kHz
19.72 MHz

OBW Power
x dB

16.5 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
8 RL - - -

5.220000000 GHz

#IFGain:Low

Ref Offset 16.7 dB
____Ref 20,00 dI

#Res BW 220 kHz

Occupied Bandwidth

11AC20SISO-Ant1-5180

SENGEIY EE1E o
Center Freq; 5220000000 GHz
—w— Trig:Free Run

#Atten: 30 dB

#VBW 680 kHz

Total Power

17.661 MHz

Transmit Freq Error
x dB Bandwidth

10.350 kHz
19.90 MHz

OBW Power
x dB

03:29:28FM Sep 24, 2024

Radio Std: Nene Frequency

Avg|Hold: 100M100

Radio Device: BTS

Center Freq
5.220000000 GHz

G NV

16.5 dBm

99.00 %
-26.00 dB

Loy STATUS

—
11AC20SISO-Ant1-5220
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq

5.240000000 GHz

#IFGain:Low

Ref Offset 16.76 dB
~_Ref 20.00 dBm_

#Res BW 220 kHz

QOccupied Bandwidth

Center Freq: 5.240000000 GHz
—+— Trig:Free Run
#Atten: 30 dB

#VBW 680 kHz

Total Power

17.649 MHz

Transmit Freq Error

x dB Bandwidth

27.103 kHz
19.78 MHz

OBW Power
x dB

BN OFF

AvglHald: 100M00

06:37:23FM Sep 23, 2024

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.240000000 GHz

17.4 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
8 RL - - -

5.190000000 GHz
#IFGain:Low

Ref Offset 15.79 dB
. Ref 20.00 dBm

#Res BW 430 kHz

Occupied Bandwidth
36.172 MHz

30.021 kHz
40.27 MHz

Transmit Freq Error

x dB Bandwidth

11AC20SISO-Ant1-5240

SENGEY E1E o
Center Freq; 5.190000000 GHz

—w— Trig:Free Run
#Atten: 30 dB

Mkr1 ¢

#VBW 1.3 MHz

Total Power

OBW Power
x dB

) STATUS

Avg|Hold: 100M100

16.5 dBm

99.00 %
-26.00 dB

D6:42:08FM Sep 23, 2024

Radio Std: Nene Frequency

Radio Device: BTS

CenterFreq
5.180000000 GHz

—
11AC40SISO-Ant1-5190
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Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq 5.230000000 GHz

—+— Trig:Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 16.76 dB
~_Ref 20.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

QOccupied Bandwidth

36.143 MHz

52.787 kHz
40.22 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

x dB

Centter Freq: 5230000000 GHz
AvglHald: 100M00

A\ ALIGH OFF 06:45:28PM Sep 23, 2024

Radio Std: None Frequency

Mkr1 S

Center Freq
5.230000000 GHz

17.2 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
i RL AiF ET I
5.210000000 GHz

—w— Trig:Free Run

HIFGain:Low #Atten: 30 dB

Ref Offset 16.7 dB
____Ref20.00d

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth
76.279 MHz

198.67 kHz
81.52 MHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

Loy STATUS

11AC40SISO-Ant1-5230

SENGEIY EE1E e o
Center Freq; 5210000000 GHz
Avg|Hold: 100M100

D6:49:17 FM Sep 23, 2024

Radio Std: Nene Frequency

Radio Device: BTS

Center Freq
5.210000000 GHz

PR LRSI R ST

17.7 dBm

99.00 %
-26.00 dB

—
11AC80SISO-Ant1-5210
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Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq

5.180000000 GHz

#IFGain:Low

Ref Offset 15.79 dB
' Ref 20.00 dBm

#Res BW 220 kHz

QOccupied Bandwidth

18.745 MHz

16.696 kHz
20.29 MHz

Transmit Freq Error

x dB Bandwidth

GENGE:PIULEE| SOURLE OFF A ALIGN OFF

Center Freq: 5.180000000 GHz

—+— Trig:Free Run AvglHald: 100M00
#Atten: 30 dB

06:54:06 FM Sep 23, 2024
Radio Std: Nene

Center Freq
5.180000000 GHz

#VBW 680 kHz

Total Power 17.8 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
8 RL - - -

5.220000000 GHz

—w— Trig:Free Run

#IFGain:Low

Ref Offset 16.7 dB
____Ref20.00d

v i A A ot e AL

#Res BW 220 kHz

Occupied Bandwidth
18.855 MHz

5.166 kHz
20.20 MHz

Transmit Freq Error

x dB Bandwidth

11AX20SI1SO-Ant1-5180

06:58:42 FM Sep 23, 2024

SENGEIY EE1E "y
Center Freq; 5220000000 GHz Radio Std: None

Frequency
Avg|Hold: 100M100

#Atten: 30 dB Radio Device: BTS

Center Freq
5.220000000 GHz

#VBW 680 kHz

Total Power 18.0 dBm

OBW Power
x dB

99.00 %
-26.00 dB

) STATUS

—
11AX20SI1SO-Ant1-5220

A TUVRheinland®

Frequency
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq

5.240000000 GHz

#IFGain:Low

Ref Offset 16.76 dB
~___Ref 20.00 dBm

#Res BW 220 kHz

QOccupied Bandwidth

18.832 MHz

14.707 kHz
20.30 MHz

Transmit Freq Error

x dB Bandwidth

A ALIGN OFF 10:14:25 &M Sep 24, 2024

Centter Freq: 5240000000 GHz Radio Std: Nene

—+— Trig:Free Run AvglHald: 100M00

Frequency
#Atten: 30 dB

Center Freq
5.240000000 GHz

#VBW 680 kHz

Total Power 18.0 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
8 RL - - -

5.190000000 GHz

—w— Trig:Free Run

#IFGain:Low

Ref Offset 15.79 dB
____Ref 20.00dl

1

\

B T LU WY BOM Y
[ y

#Res BW 430 kHz

Occupied Bandwidth
37.643 MHz

70.519 kHz
40.24 MHz

Transmit Freq Error

x dB Bandwidth

11AX20SISO-Ant1-5240

03:35:37 PM Sep 24, 2024

SENGEY E1E "y
Center Freq; 5.190000000 GHz Radio Std: None

Frequency
Avg|Hold: 100M100

#Atten: 30 dB Radio Device: BTS

Mkr1 5.

CenterFreq
5.180000000 GHz

W .
Ty, i T Bt iy,

#VBW 1.3 MHz

Total Power 18.9 dBm

OBW Power
x dB

99.00 %
-26.00 dB

) STATUS

—
11AX40SISO-Ant1-5190
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Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq 5.230000000 GHz

CenterFreq:
—+— Trig:Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 16.76 dB
Ref

e B

Pt

#Res BW 430 kHz #VBW 1.3 MHz

QOccupied Bandwidth

37.664 MHz

5.998 kHz
39.84 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

x dB

ACE OFF M
000000 GHz
AvglHald: 100M00

mindy -,{l,‘r_.h e L LT

10:24:39 AM Siep 24, 2004

Radio Std: None Frequency

Radio Device: BTS
Mkr1 5.2

Center Freq
5.230000000 GHz
\
4

| Y 8
A A g

18.5 dBm

99.00 %
-26.00 dB

g sTATUS

Agilent Spectrum Analyzer - Occupied BW
8 RL - = -

Center Freq 5.210000000 GHz

—w— Trig:Free Run

HIFGain:Low #Atten: 30 dB

Ref Offset 16.7 dB
Ri

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth
77.584 MHz

122.81 kHz
80.58 MHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

) STATUS

11AX40SISO-Ant1-5230

SENSE:PLLSE| SOURCE OFF A
Center Freq; 5210000000 GHz
Avg|Hold: 100M100

10:29:52 &AM Sep 24, 2024

Radio Std: Nene Frequency

Radio Device: BTS

Center Freq
5.210000000 GHz

4’5—)‘»\-‘.\-‘&5—.&"‘,‘5‘.——-_’ T

19.7 dBm

99.00 %
-26.00 dB

—
11AX80SISO-Ant1-5210
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Appendix A.3: Test Results of 99% Bandwidth

TestMode Antenna | Frequency[MHz] | OCB [MHz] FL[MHZz] FH[MHZ] Limit{MHZz] Verdict
11A Ant1 5180 16.951 5171.5024 5188.4534 PASS
11A Ant1 5220 16.970 5211.5283 5228.4983 PASS
11A Ant1 5240 16.963 5231.5358 5248.4988 PASS
11A Ant1 5745 17.006 5736.4863 5753.4923 PASS
11A Ant1 5785 16.989 5776.5040 5793.4930 PASS
11A Ant1 5825 17.034 5816.4614 5833.4954 PASS

11N20SISO Ant1 5180 17.818 5171.0855 5188.9035 PASS

11N20SISO Ant1 5220 17.838 5211.1127 5228.9507 PASS

11N20SISO Ant1 5240 17.853 5231.0965 5248.9495 PASS

11N20SISO Ant1 5745 17.898 5736.0416 5753.9396 PASS

11N20SISO Ant1 5785 17.852 5776.0638 5793.9158 PASS

11N20SISO Ant1 5825 17.859 5816.0443 5833.9033 PASS

11N40SISO Ant1 5190 36.434 5171.7899 5208.2239 PASS

11N40SISO Ant1 5230 36.441 5211.8439 5248.2849 PASS

11N40SISO Ant1 5755 36.394 5736.7533 5773.1473 PASS

11N40SISO Ant1 5795 36.391 5776.7834 5813.1744 PASS
11AC20SISO Ant1 5180 17.796 5171.1048 5188.9008 PASS
11AC20SISO Ant1 5220 17.844 5211.0860 5228.9300 PASS
11AC20SISO Ant1 5240 17.833 5231.1208 5248.9538 PASS
11AC20SISO Ant1 5745 17.851 5736.0656 5753.9166 PASS
11AC20SISO Ant1 5785 17.827 5776.0811 5793.9081 PASS
11AC20SISO Ant1 5825 17.863 5816.0459 5833.9089 PASS
11AC40SISO Ant1 5190 36.447 5171.8213 5208.2683 PASS
11AC40SISO Ant1 5230 36.349 5211.8739 5248.2229 PASS
11AC40SISO Ant1 5755 36.401 5736.7485 5773.1495 PASS
11AC40SISO Ant1 5795 36.365 5776.7679 5813.1329 PASS
11AC80SISO Ant1 5210 76.464 5171.9198 5248.3838 PASS
11AC80SISO Ant1 5775 77.873 5735.9452 5813.8182 PASS
11AX20SISO Ant1 5180 18.832 5170.5893 5189.4213 PASS
11AX20SISO Ant1 5220 18.829 5210.5949 5229.4239 PASS
11AX20SISO Ant1 5240 18.851 5230.5901 5249.4411 PASS
11AX20SISO Ant1 5745 17.886 5736.0285 5753.9145 PASS
11AX20SISO Ant1 5785 17.833 5776.0842 5793.9172 PASS
11AX20SISO Ant1 5825 17.874 5816.0452 5833.9192 PASS
11AX40SISO Ant1 5190 37.658 5171.2234 5208.8814 PASS
11AX40SISO Ant1 5230 37.685 5211.2296 5248.9146 PASS
11AX40SISO Ant1 5755 37.589 5736.1943 5773.7833 PASS
11AX40SISO Ant1 5795 37.618 5776.1769 5813.7949 PASS
11AX80SISO Ant1 5210 77.922 5171.1512 5249.0732 PASS
11AX80SISO Ant1 5775 77.844 5735.9913 5813.8353 PASS
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW

§ RL AF Q.
Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 15.79 dB
¢ Ref20.00dBm_

#Res BW 430 kHz

Occupied Bandwidth
16.951 MHz
-22.080 kHz
20.17 MHz

Transmit Freq Error
x dB Bandwidth

MEG

Center Freq: 5.180000000 GHz
—w— Trig:Free Run
#Atten: 30 dB

#VBW 1.3 MHz

Total Power

OBW Power
x dB

D ALIGN OFF

09:45:27 FM Sep 23, 2024

Radio 5td: None Frequency

AvglHold: 5001500

Radio Davice: BTS
Mkr1

17.2 dBm

99.00 %
-26.00 dB

Loy STATUS

Agilent Spectrum Analyzer - Occupied BW
i RL Fif 00
Center Freq 5.220000000 GHz

#IFGain:Low

—w— 1rig:Free Run
#Atten: 30 dB

Ref Offset 165.7 dB

#Res BW 430 kHz

Occupied Bandwidth

16.970 MHz
13.318 kHz
20.17 MHz

Transmit Freq Error
x dB Bandwidth

11A-Ant1-5180

SENGE:PILE| SOURCE OFF A ALiGN
Center Freq: 5220000000 GHz
Avg|Hold: 5008500

et P e e |

#VBW 1.3 MHz

Total Power

OBW Power
x dB

05:53:15 P Sep 23, 2024

Radio S5td: None Frequency

Radio Device: BTS

Mkr1 5.21772 GHz
3.7130 dBm

Center Freq
5.220000000 GHz

17.6 dBm

99.00 %
-26.00 dB

11A-Ant1-5220
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 16.76 dB
Ref [1]]

—+— Trig:Free Run

CenterFreq:

#Atten: 30 dB

e oyt

#Res BW 430 kHz

QOccupied Bandwidth

#VBW 1.3 MHz

Total Power

16.963 MHz

Transmit Freq Error
x dB Bandwidth

17.325 kHz
20.22 MHz

OBW Power
x dB

ACE OFF M
0000000 GHz
AvglHald: 5001500

05:57:03FM Sep 23, 2024

Radio Std: None Frequency

Radio Device: BTS

5.240000000 GHz

-
Rty
MR G o =

18.1 dBm

99.00 %
-26.00 dB

g sTATUS

Agilent Spectrum Analyzer - Occupied BW
8 RL - = -

Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 16.31 dB
Ref dB

#Res BW 430 kHz

Occupied Bandwidth

11A-Ant1-5240

SENSE:PLLSE| SOURCE OFF A
Center Freq; 5.745000000 GHz
—w— Trig:Free Run

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

17.006 MHz

Transmit Freq Error
x dB Bandwidth

-10.727 kHz
20.20 MHz

OBW Power
x dB

10:48:26 AM Sep 24, 2024

Radio Std: Nene Frequency

Avg|Hold: 5008500

Radio Device: BTS
Mkr1

5.745000000 GHz

19.5 dBm

99.00 %
-26.00 dB

) STATUS

11A-Ant1-5745
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A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW
8 RL . = -

Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 16.29 dB
Ref [1]]

o S
Ry VR e e

#Res BW 430 kHz

QOccupied Bandwidth

—+— Trig:Free Run

CenterFreq: 5.

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

16.989 MHz

Transmit Freq Error
x dB Bandwidth

-1.484 kHz
20.18 MHz

OBW Power
x dB

ACE OFF M
5000000 GHz
AvglHald: 5001500

11:03:59 AM Sip 24, 2004

Radio Std: None Frequency

Radio Device: BTS
Mkr1

At ot oA

18.5 dBm

99.00 %
-26.00 dB

g sTATUS

Agilent Spectrum Analyzer - Occupied BW
8 RL - - -

Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 16.23 dB
Ref dB

#Res BW 430 kHz

Occupied Bandwidth

11A-Ant1-5785

SENSE:PLLSE| SOURCE OFF A
Center Freq; 5825000000 GHz
—w— Trig:Free Run

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

17.034 MHz

Transmit Freq Error
x dB Bandwidth

-21.574 kHz
20.28 MHz

OBW Power
x dB

11:08:06 AM Sep 24, 2024

Radio Std: Nene Frequency

Avg|Hold: 5008500

Radio Device: BTS
Mkr1

Center Freq
5.825000000 GHz

il
ke,
By o e

18.4 dBm

99.00 %
-26.00 dB

) STATUS

11A-Ant1-5825




Prifbericht - Produkte
Test Report - Products

Appendix A
CN24QLIU 004
Page 38 of 175

A TUVRheinland®

Agilent Spectrum Analyzer - Occupied BW

RL BF S0 L
Center Freq 5.180000000 GHz
#IFGain:Low

Ref Offset 15.79 dB
'~ Ref 20.00 dBm

#Res BW 430 kHz

QOccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—+— Trig:Free Run

Centter Freq: 5.180000000 GHz
AvglHald: 5001500
#Atten: 30 dB

¢’F

I L P R T ey

#VBW 1.3 MHz

Total Power

17.818 MHz

-5.538 kHz
20.52 MHz

OBW Power
x dB

06:04:29FM Sep 23, 2024

Radio Std: None Frequency

Center Freq
5.180000000 GHz

%
o 1..-'l‘Uu"‘luJ.|-.‘.i.\,'-lbl.-,r;,,,J e,

17.3 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
i RL AiF E T
5.220000000 GHz

#IFGain:Low

Ref Offset 16.7 dB
____Ref 20,00 dI

#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—w— Trig:Free Run

11N20SISO-Ant1-5180

SENGEIY EE1E "y
Center Freq; 5220000000 GHz

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

17.838 MHz

31.728 kHz
20.44 MHz

OBW Power
x dB

06:08:13FM Sep 23, 2024

Radio Std: Nene Frequency

Avg|Hold: 5008500

Radio Device: BTS
Mkr1

Center Freq
5.220000000 GHz

17.6 dBm

99.00 %
-26.00 dB

Loy STATUS

11N20SISO-Ant1-522

=
0




		2024-10-31T08:29:11+0000




